N
n

Exploded View — Base and Table - Model 7014




Parts Listing — Base and Table - Model 7014

Ref | Part Ref | Part Ref | Part

No. | Number | Description Qty | | No. | Number | Description Qty | | No. | Number | Description Qty
1 5516033 | Pan, Bottom 1 30 | 5516056 | Bearing, Needle 2 52-1| 5516073 | Pin 1
2 5516034 | Leg, Left 1 31 | 5516057 | Spring, Torsion 1 53 | 5516074 | Plate, Top Hydraulic 1
3 5516035 | Leg, Right 1 32 | 5516058 | Shaft, Pivot 1 Mounting

4 5516036 | Skirt 1 32-1| 5516252 | Washer (M12) 2 53-1| 5516075 | Washer, Lock (M10) 2
5 5516037 | Shelf 1 32-2| 5516059 | Bolt (with Zerk fitting) 2 53-2| 5516240 | Bolt, Hex Cap (M10X 30) | 2
6 |5712281 | Pump, Coolant,115/220V | 1 33 | 5516060 | Bracket, Pivot 1 54 | 5516076 | Bolt, Hex Cap (M10X50) | 2
7 5516257 | Washer, Lock (M6) 2 34 | 5516248 | Nut, Hex (M12) 1 55 | 5516077 | Washer (M10) 2
8 5516039 | Hose 1 35 | 5516252 | Washer (M12) 1 56 | 5516078 | Plate 1
9 5516040 | Tank, Coolant 1 36 | 5516241 | Bolt, Hex Cap (M12X40) |1 57 | 5516079 | Nut, Hex (1/2 Inch) 2
10 |5516239 | Nut, Hex (M8) 14 37 | 5516061 | Shaft, Torsion Spring 1 58 | 5516080 | Bracket, Spring 1
11 | 5516041 | Bed 1 38 | 5516062 | C-Ring (S-22) 1 59 | 5516081 | C-Bolt, Adjustable 1
12 | 5516258 | Washer, Lock (M8) 14 39 | 5516245 | Bolt, Hex Cap (M8 X 25) 1 60 | 5516082 | Spring 1
13 | 5516245 | Bolt, Hex Cap (M8 X 25) | 14 39-1| 5516258 | Washer, Lock (M8) 1 61 | 5516083 | Scale, Angle 1
14 | 5516254 | Washer (M8) 14 39-2| 5516254 | Washer (M8) 1 62 | 5712931 | Bolt, Hex Cap 2
15 | 5516254 | Washer (M8) 14 40 | 5516063 | Plate, Motor Tilt 1 (1/2 X 1-1/2 Inches)

16 |5712421 | Bracket, Stop 1 41 | 5516064 | Plate, Limit Switch 1 63 | 5516085 | Washer, Lock (1/2 Inch) i)
17 | 5516043 | Rod, Stop 1 42 | 5516254 | Washer (M8) 2 63-1| 5712941 | Washer (1/2 Inch) 2
18 |5712441 | Screw, Locking 1 43 | 5516065 | Bolt, Hex Cap (M8 X 20) 2 64 |5516087 | Jaw, LeftVise 1
19 | 5712451 | Screw (1/2") 1 43-1| 5516258 | Washer, Lock (M8) 2 65 | 5516088 | Bolt, Hex Cap (M12 X 50) | 1
20 |[5713111 | Knob 1 44 | 5516244 | Bolt, Hex Cap (M8 X 20) 2 66 | 5516256 | Washer, Lock (M12) 2
21 | 5516047 | Wheel Assembly, Hand 1 44-1| 5516254 | Washer (M8) 2 66-1| 5516252 | Washer (M12) 1
22 | 5516048 | Seat, Lead Screw 1 45 | 5516066 | Switch, Limit 1 67 | 5516089 | Jaw, Right Vise 1
23 [5516049 | Bolt, Hex Cap (M8 X30) |2 46 | 5516067 | Screw 1 68 | 5516241 | Bolt, Hex Cap (M12X 40) | 1
23-1(5516258 | Washer, Lock (M8) 2 47 | 5516068 | Pin, Cylinder 1 68-1| 5516256 | Washer, Lock (M12) 1
23-2( 5516254 | Washer (M8) 2 48 | 5516069 | C-Ring (5-18) 1 69 | 5516249 | Screw, Cap, Socket, Hex | 4
24 | 5516050 | Screw, Lead 1 49 | 5516070 | C-Ring (S-20) 2 (M6 X8)

25 |5712521 | Bracket, Lead Screw 1 50 | 5516240 | Bolt, Hex Cap (M10 X 30) |1 70 | 5516090 | Box, Electrical Cabinet 1
26 | 5712531 | Nut, Acme 1 50-1| 5516247 | Nut, Hex (M10) 1 71 | 5516091 | Fuse 1
27 | 5712541 | Button 1 51 | 5516071 | Cylinder Assembly, 1 72 | 5516092 | Switch, Magnetic 1
28 | 5712551 | Retainer 2 Hydraulic 73 | 5516093 | Box, Switch 1
29 | 5712561 | Screw, Pan Head (M5x8) | 1 52 | 5516072 | Pin, Cylinder 1

€c




o]
o

Exploded View — Saw Head - Model 7014




Parts Listing — Saw Head - Model 7014

Ref | Part Ref |Part Ref | Part
No. | Number | Description Qty | | No. |Number | Description Qty | [ No. | Number | Description Qty
75 5713421 | Handle 2 100-2| 5516114 | Washer, Spring (M8) 2 124 | 5516131 | Bracket, Left Guide 1
76 5516095 | Screw, Pan Head 4 101 |5516115 | Hose 1 124-1 5713781| Screw (M16 X30) 6
(M6 X 16) 102 |5516116 | Shaft, Support 1 125 | 5516133 | Washer 4
77 5516242 | Bolt, HexCap (M6 X 12) | 2 102-1|5516252 | Washer (M12) 1 126 | 5713861 | Bearing (6201LBZZ) 8
77-1 | 6516257 | Washer, Lock (M6) 2 102-2|5516248 | Nut, Hex (M12) 1 127 | 5516135 | Sleeve, Eccentric 4
77-2 | 5516253 | Washer (M6) 2 103 |5516240 | Bolt, Hex Cap 2 128 | 5516258 | Washer, Lock (M8) 4
78 5516096 | Guard, Wire Brush 1 (M10 X 30) 129 | 5516136 | Screw, Cap, Socket, 4
79 5516249 | Screw, Cap, Socket, Hex | 12 104 |5516117 | Bracket, Motor Mount 1 Hex (M8 X 45)
(M6 X8) 105 |5516118 | Column 1 130 | 5516137 | Screw, Cap, Socket, 4
80 5516097 | Cover, Right Blade Wheel | 1 106 |5516119 | Screw, Cap, Socket, Hex | 6 Hex (M6 X 30)
81 5516253 | Washer (M6) 4 (M12 X 20) 130-1| 5516253 | Washer (M6) 8
82 5516098 | Bushing 1 107 |5516120 | Handle, Locking 1 131 | 5713871 Guide, Blade, Tungsten 4
83 5713811 | Washer (1/2") 1 108 |5516254 | Washer (M8) 1 Carbon
84 5516100 | Wheel, Drive 1 109 |5516121 | Bolt, Hex Cap (M8 X 45) | 4 132 | 5516139 | Screw, Cap, Socket, 4
85 5516191 | Blade, 4/6 Tooth Bimetal | 1 109-1| 5516254 | Washer (M8) 4 Hex (M8 X 40)
5516192 | Blade, 5/8 Tooth Bimetal | 1 110 |5516122 | Plate, Motor Mount 1 133 | 5516258 | Washer, Lock (M8) 4
86 5516102 | Hose 1 111 | 5516123 | Motor 1 133-1| 5516254 | Washer (M8) 4
87 5516250 | Screw, Pan Head 2 112 | 5516254 | Washer (M8) 4 134 | 5516140 | Bracket, Adjustable 1
(M5 X 10) 112-2 | 5516258 | Washer, Lock (M8) 4 135 | 5516141 | Scale, Dovetail 1
88 5516103 | Screw, Filter 1 113 | 5516239 | Nut, Hex (M8) 4 136 | 5516142 | Screw, Cap, Socket, 2
89 5516104 | Bolt, Hex Cap (M12 X 35) | 4 114 |5516246 | Key (7MM) 1 Hex (M10 X 25)
89-1 | 5516256 | Washer, Lock (M12) 4 115 |5516252 | Washer (M12) 1 137 | 5516143 | Slide 1
N0 5516105 | Knob, Lock 2 116 |5516124 | Screw, Cap, Socket, Hex | 2 138 | 5516144 | Bracket, Left Blade 1
92 5516106 | Box, Right Blade Wheel 1 (M8 X 20) 139 | 5516240 | Bolt, Hex Cap 4
93 5516107 | Connector 1 117 |5516125 | Cover, Left Blade Wheel | 1 (M10 X 30)
A 5516108 | Gearbox Assembly 1 118 |5516126 | Bearing, Ball 2 139-1| 5516255 | Washer, Lock (M10) 4
95 5516246 | Key (7MM) 1 119 |5516127 | Bolt, Hex Cap 2 141 | 5516145 | Knob 2
96 5516109 | Cover, Pulley 1 (M12 X 25) 143 | 5516251 | Screw, Set (M8 X 10) 4
96-1 | 5516110 | Knob, Lock 1 120 |5713811 | Washer (1/2") 1 144 | 5516146 | Bracket, Right Blade 1
97 5516111 | Pulley, Gearbox 1 121 |9100321 | Bearing (62052) 2 145 | 5516147 | Bolt, Hex Cap (M6 X 10) | 1
98 5516112 | V-Belt 1 122 |5516129 | Wheel, Idler 1 146 | 5516253 | Washer (M6) 1
99 5516113 | Pulley, Motor 1 123 |5516130 | Guard, Blade 1 147 | 5516148 | Brush, Wire 1
100 | 5516243 | Bolt, Hex Cap (M8 X 16) | 2 123-1|5516254 | Washer (M8) 1 148 | 5516149 | Rod, Wire Brush 1
100-1| 5516254 | Washer (M8) 2 123-2|5516258 | Washer, Lock (M8) 1 150 | 5516254 | Washer (M8) 1
123-3|5516243 | Bolt, Hex Cap (M8 X 16) | 1 152 | 5516150 | Washer, Lock 1

Ge



N
(o)}

Exploded View — Saw Head - Model 7014, continued






